
Awards 
Program
Texas Water™  2023

TAWWA
WEAT



Texas WaterTM 2023 Awards Program 	  1

Please join TAWWA and WEAT in remembering these water professionals 
who died since we last met in 2022. 

The Water Environment Association 
of Texas and Texas Section of American 
Water Works Association are dedicated 
to providing a safe, harassment-free 
experience for everyone during Texas 
WaterTM and official Texas WaterTM 
conference events. 

WEAT and TAWWA will not tolerate 
harassment of conference attendees, 
exhibitors, speakers, volunteers, or 
staff. WEAT and TAWWA prohibit Texas 
WaterTM participants from intimidating, 

harassing, unwelcome, abusive, disruptive, 
violent or offensive conduct. Texas 
[...]
trivia nights! NTMWD makes learning fun!



52				    Texas WaterTM 2023 Awards Program 

Category VI:
Multimedia: video and photography

Large Utility: 
City of Plano
“Wipe-Out” Animated Wipes 
Abatement Video

Whoa, man! Wipes can’t surf, but they can clog. 

With wipes wreaking havoc on sewer pipes, the 
City of Plano’s Sustainability and Environmental 
Education Division (SEED), created a catchy 
media campaign aimed at deterring residents from 
flushing them. 

Inspired by the classic surf tune, the animated 
video entitled “Wipe-Out” was born from SEED’s 
open-minded leadership, a partnership with an 
animation-savvy design firm and “bodacious” 
creativity. 

A mashup of pop culture and sustainability, 
“Wipe-Out” resonates with multiple generations 
with timeless music and colorful animation. 

It provides a visual of the impacts of wipes on 
pipes in a brief, impactful package. Still a new tool, 
“Wipe-Out” will be more broadly deployed this 
year using targeted marketing strategies to reach 
specific neighborhoods and zip codes where clogs, 
backups and sanitary sewer overflows occur. 

SEED hopes to change this “gnarly” behavior with 
its “far out” new video. 

Now, when YOU hear “Wipe-Out”, we hope 
you’ll remember to keep WIPES OUT of pipes!

River Authorities or Districts:
Upper Trinity Regional Water District
Lake Ralph Hall One Year Later Video

Upper Trinity Regional Water District was 
established by the Texas Legislature in 1989 as a 
wholesale drinking water and wastewater treatment 
provider. It currently provides drinking water to 
over 360,000 residents in 29 growing communities 
in Denton and Collin counties. 

Category V:
OpEds and Features: guest editorials or columns, feature stories or series

Small Utility: 
City of College Station Water Services
Waterful Wednesday radio spots

Waterful Wednesday is partnership between the 
City of College Station and KAMU, “public media 
for Texas A&M University and the Brazos Valley” 
owned and operated by Texas A&M University. 

Each Wednesday morning on KAMU 90.9 
FM, “Aggieland’s Public Radio,” the Waterful 
Wednesday segment discusses “all things water: 

how it gets from the ground to your faucet, how to 
ensure that we don’t waste it, and more.”

The brief, under two-minute spots serve as a 
simple way to raise awareness about local and 
national water issues. 

Starting in 2022, the ending tag line was changed 
from “water is precious, don’t waste it,” to “tune in 
next week to learn more ways to level up and be 
a Water Geek,” as a tie-in to TAWWA Education 
Division’s “Water Geek” branding.

(Continued)



Texas WaterTM 2023 Awards Program 	 53

In June 2021, UTRWD broke ground on North 
Texas’ newest lake, Lake Ralph Hall near Ladonia 
in northeast Texas. As construction continued, 
UTRWD desired to share progress being made 
on the project with local stakeholders, UTRWD 
Members and local elected officials. 

UTRWD produced their “Lake Ralph Hall – 
One Year Later” video to cover a broad range 
of communication needs. The video serves to 
highlight the project, provide construction updates 
on the Leon Hurse Dam and the various roads and 
bridges, and to highlight the recreational benefits 
of the new lake, including the temporary fossil 
park. 

The video is posted to UTRWD’s YouTube channel 
and embedded on the Lake Ralph Hall website. 
The video also was shared across all social media 
channels for both UTRWD and Lake Ralph Hall. 

It has been widely viewed and well-received, with 
over 2,000 views on YouTube alone. The video has 
also been incorporated into various presentations 
to boards, civic groups, trade associations and 
others.

Honorable Mention:
Texas Water Development Board 
SWIFT program: No Texas miracle 
without Texas water

As the state’s population continues to grow, so does 
the need to effectively plan for and manage water 
supplies for the future. T

To help with this, the Texas Water Development 
Board facilitates the State Water Implementation 
Fund for Texas (SWIFT). The Texas Legislature 
created the fund to provide affordable, ongoing 
state financial assistance for projects in the state 
water plan. 

The SWIFT program can assist with projects of 
all sizes, such as conservation and reuse projects, 
desalination projects, pipelines, major reservoirs, 
water treatment plants, groundwater wells, and 
water meter replacements. 

The goal of this video was to help market 
the TWDB’s fall 2022 bond transaction by 
highlighting the Texas Water Development Board’s 
one-of-a-kind SWIFT program and examples of 
SWIFT-funded projects. 

The fall 2022 SWIRFT bond sale exceeded 
expectations, and we believe the video helped 
differentiate the TWDB’s bond offering from 
others at the time.

Congratulations
 to all our winners!



54					     Texas WaterTM 2023 Awards Program 

WATER ENVIRONMENT ASSOCIATION OF TEXAS

SUSAN B. HIER AWARD FOR EXCELLENCE 
IN EDUCATION & LICENSING

...recognizes an individual who has demonstrated passion and service to the operators of Texas.

Jason Williams
Jason Williams is the utility enterprise operations 
& maintenance manager for the San Jacinto 
River Authority - Woodlands Division. A TCEQ-
licensed operator for over 25 years, he leads a 
team of fifty employees. He is admired for his 
knowledge of operations, willingness to learn, 
and commitment to maintaining regulatory 
compliance in his system operations. He is known 
for his dedication to training and continuing 
education for his staff and for his enthusiasm for 
educating the public about the clean water sector.

Over the course of his career at SJRA, Williams 
has progressed through the ranks, starting as an 
evening shift operator and working his way up 
to his current position, where he supervises fifty 
employees at three facilities. 

He is always willing to learn and offers advice, 
mentorship, and direction to his colleagues. His 
leadership has helped the SJRA plants under his 
supervision maintain a reputation throughout the 
state for exceptional maintenance and cleanliness 
and has earned him the respect and admiration of 
his peers. 

 His long-standing interest in improving processes 
and caring for his team is evident through his 
willingness to lend his expertise to consultants and 
vendors to ensure the best design and long-term 
use of SJRA resources. This drive for excellence is 
reflected in the organization’s excellent history of 
compliance with its permits, resulting in several 
awards from national organizations such as the 
National Association of Clean Water Agencies and 
WEAT. He has participated in events hosted by 
WEAT, including the WEAT Leadership Summit.

In the words of those who have worked with him, 
“he exemplifies what it means to be an outstanding 
operator and manager” and “has made significant 
contributions to the SJRA and the communities 
it serves.” He is a consummate professional 
who consistently demonstrates his passion for 
improving processes and caring for his team. 

That passion for training and education on behalf 
of his entire team is recognized with the 2023 
Susan B. Hier Award for Excellence in Education 
& Licensing.

WEAT Operations Awards Ceremony
April 13, 2022, 2:45 p.m.

Exhibit Hall, Meter Challenge/Awards Celebration Area



Texas WaterTM 2023 Awards Program 	 55

WATER ENVIRONMENT ASSOCIATION OF TEXAS

MUNICIPAL WASTEWATER TREATMENT PLANT OF THE YEAR
Category 1 ( less than 1 MGD)

...acknowledges a municipal wastewater treatment plant in Texas that has consistently exhibited 
outstanding performance of daily activities beyond the normal call of duty.

Wastewater Treatment Plant No. 3
San Jacinto River Authority

SJRA Wastewater Treatment Plant No. 3 is a 
complete mix, single-stage nitrification facility 
in MUD 39 of Montgomery County. The plant 
receives influent from residential dwellings, a few 
commercial businesses, and one industrial user, 
with an average daily flow of 0.550 MGD and a 
permitted flow of 0.9 MGD. 

The plant’s headworks include an automatic 
mechanical fine screen and aeration flow splitter. 
Wastewater flows to two aeration basins and two 
secondary clarifiers. Clarifier effluent is disinfected 
with chlorine and discharged to an unnamed 
tributary that flows into the West Fork of the 
San Jacinto River. WWTP No. 3 has a dedicated 
staff of five licensed wastewater operators, five 
in supervisory/management positions, and four 
additional maintenance personnel who hold Class 
D wastewater licenses. 

Classroom training is provided to employees to 
build a baseline understanding of the subject 
matter, followed by mentoring and other 
development methods to assist the employee 
in reaching their full potential. The SJRA also 
encourages attending conferences and seminars 
to expand the operational staff’s knowledge and 
networking base.

The plant has a voluntary industrial pretreatment 
program that has successfully tracked and reduced 
pollutants in the wastewater system through the 
cooperation of industrial and commercial users 
and food service providers. 

The SJRA also utilizes an EAM CMMS system 
to efficiently capture maintenance data for ease of 
reviewing asset data when developing budgets and 
CIPs. The SJRA is currently working to improve 
asset management and useful life expectancies 
through the development of a program that will 
tie together multiple program platforms and 
allow for detailed outlook and planning for asset 
replacement.

The operations team’s dedication to continuous 
improvement and innovation is commendable, 
and their dedication to providing high-quality 
wastewater treatment services to the community is 
exemplary. 

The commitment to excellence is evidenced by 
zero compliance violations and no lost time claims 
in the last five years. For this impeccable record, 
they are the winner of WEAT’s 2023 Municipal 
Treatment Plant of the Year Award (Category 1). 

Water Quality Month
August 2023



56						      Texas WaterTM 2023 Awards Program 

The San Jacinto River Authority (SJRA) owns and 
operates Wastewater Treatment Plant (WWTP) 
No. 1 in The Woodlands, Texas. WWTP No. 
1 has a design capacity of 7.8 million gallons 
per day (MGD) with a permitted two-hour 
peak flow of 18.0 MGD. The WWTP receives 
influent primarily from residential dwellings and 
commercial properties, as well as several industrial 
users. 

Wastewater treatment at this facility consists 
of mechanical and manual bar screens, a grit 
removal unit, four aeration basins, three secondary 
clarifiers, two low-head cloth media filters, and 
three chlorine contact basins. The treated effluent 
is discharged to Spring Creek in the San Jacinto 
River Basin.

SJRA has a combined total of 24 licensed 
wastewater operators. Of those 24 operators, five 
have direct responsibilities with WWTP No. 1, 
four are maintenance personnel with Class D 
wastewater licenses, and five are in supervisory / 
management positions. Maintenance staff do not 
operate the treatment plants but have acquired 
and maintained the license to allow them a better 
understanding of the plant’s process. Operators 
hold a daily operations meeting to discuss process 
control, policy, and procedures and conduct 
refresher training on process, safety, or other items 
of concern.

SJRA strives to ensure they have enough licensed 
and trained operators and maintenance staff 
to handle the tasks at hand. SJRA employs a 

combination of classroom training and on-the-
job mentoring to assist employees to reach their 
full potential. They also encourage and support 
the attendance of operational staff at conferences 
and seminars and expand their knowledge and 
networking base. They are currently looking 
to have in-house staff trained to administer 
continuing education classes. 

SJRA has voluntarily conducted an Industrial 
Pretreatment Program for the last 20 years. 
Through the cooperation of industrial and 
commercial users, SJRA has successfully tracked 
and reduced pollutants within its wastewater 
system. Additionally, in the two years preceding 
this submittal, WWTP No. 1 has recorded only 
one violation and is a NACWA Gold Award 
recipient.

SJRA looks for ways to reduce water demand while 
supporting the needs of its customers. Since 2009 
WWTP No. 1 has supplied reuse water to nearby 
Lake Harrison for golf course irrigation, with 
conversations ongoing to determine the feasibility 
of supplying additional reuse from this facility 
to nearby locations. Since making this available, 
the discharge has had an annual rolling average 
of 166,000 gallons per month, with variations 
between seasons and temperatures.

For their sterling record in employee development, 
environmental matters, reliable operations, and 
outstanding teamwork, SJRA WWTP No. 1 is our 
Municipal Treatment Plant of the Year (Category 
2).

WATER ENVIRONMENT ASSOCIATION OF TEXAS

MUNICIPAL WASTEWATER TREATMENT PLANT OF THE YEAR
Category 2 (1 MGD to <15 MGD)

...acknowledges a municipal wastewater treatment plant in Texas that has consistently exhibited 
outstanding performance of daily activities beyond the normal call of duty.

Wastewater Treatment Plant No. 1
San Jacinto River Authority



Texas WaterTM 2023 Awards Program 	 57

WATER ENVIRONMENT ASSOCIATION OF TEXAS

MUNICIPAL WASTEWATER TREATMENT PLANT OF THE YEAR
Category 3 (>15 MGD)

...acknowledges a municipal wastewater treatment plant in Texas that has consistently exhibited 
outstanding performance of daily activities beyond the normal call of duty.

Ten Mile Creek Regional Wastewater System
Trinity River Authority

The Ten Mile Creek Regional Wastewater System 
(TMCRWS) provides wastewater collection and 
treatment services on a regional level for five 
cities in southern Dallas County and northern 
Ellis County. The cities of Cedar Hill, DeSoto, 
Duncanville, Ferris, and Lancaster are the 
members of this multi-jurisdictional wastewater 
system, which is currently rated for 24 MGD and 
65 MGD peak two-hour flow and encompasses 
approximately 62,732 acres of the service area. Of 
the plant’s 24 personnel, 15 are certified TCEQ 
Wastewater Operators.

The plant consists of three independent treatment 
trains. Each is an activated sludge treatment system 
that employs primary clarification, complete-
mix aeration/nitrification, and final clarification, 
filtration, and ultraviolet disinfection prior to 
discharge to Ten Mile Creek. 

The TMCRWS has a well-documented and 
regularly updated safety program. The seven-

person Safety Committee meets monthly to review 
a regular Safety Inspection Audit and distribute 
Safety Work Orders. This year TMCRWS 
celebrates 20 years of Platinum awards from the 
National Association of Clean Water Agencies. 
Platinum awards are given in recognition 
of complete and consistent TPDES permit 
compliance. 

During power outages, severe storms, and 
inclement weather, personnel volunteer to ‘shelter 
in place’, setting up bunks to stay at the plant for 
any unanticipated emergencies and avoid unsafe 
travel and road conditions in case they are needed. 
They maintain a vigilant watch, performing their 
rounds in order to identify any problems. 

For their staff’s commitment to safety, permit 
compliance, and overall outstanding performance, 
we are honored to recognize them as WEAT’s 
Municipal Treatment Plant of the Year (Category 
3).



58						      Texas WaterTM 2023 Awards Program 

WATER ENVIRONMENT ASSOCIATION OF TEXAS

OPERATIONS TEAM OF THE YEAR
...recognizes a wastewater treatment plant operations team for meritorious efforts above and 
beyond the call of duty

Martinez IV Wastewater Treatment Plant Operations Team
San Antonio River Authority

SARA’s Martinez IV Wastewater Treatment Plant 
(WWTP) operations team is led by Sterling Lee 
(training and treatment superintendent) and 
consists of following operators: Joe Martinez 
(chief operator I), Amado Zambrano (operations 
crewleader), Ernest Munoz (operations 